
( 

( 

,, 
j 

( 

( 

( 

I 

·I 

( 

( 

BELL SYSTEM PRACTICES 
AT&T Co Standard 

SECTIO N  5 73-130-800. 

Issue 2, May 1972 

28 TW O - S H AF T  TRAN S M IT T ER D I S TRIBU T O R  BAS E (LB XB} a n d  M U L TI P L E  

TRAN S M IT T ER BAS E (L M XB} 

Unit Description 

Transmitter Distributor 
Base 

Gearsets 

P AR T S  

FI GURE CO NTENTS PAGE 

1 Mounting Base Components 2 
2 Base, Sub-Base and Cables 3 
3 Motor Control Relay 4 
4 Intermediate Gear Mechanism and Gear Sets 4 
5 Signal Line Filter and Cable 5 
6 Lower Base Components 6 
7 Upper Base Components 7 

8 Intermediate Gear H ousing 8 
9 Base-Multiple Mounted Unit 9 

10 Driving Shaft Mechanism-Multiple Mounted Unit 10 
11 Gear Chart-Multiple Mounted Unit 11 
12 Cover-Multiple Mounted Unit 12 

Numerical Index 13 

PAINT FINISH COLOR CODE C HART 

Finish Suffixes 
COLOR 

Textured Smooth 
Vinyl Vinyl 

Green Gray GA(45) 

Light Gray HB(68) 

O live Gray H F(46) 

The double asterisk(**) denotes a painted part. 
Suffix to be applied following the part number. 
Number in parentheses indicates Bell System Codeo 

Teletype 
Code 

LMXB204** 

156658 

156728 
156659 

Bell System 
Code 

28K** 

28 G 
28H 
28J 

I 

NOTE: When ordering parts from this section, 
prefix each number with letters TP. 

Prepared for American Telephone and Telegraph Company by Teletype Corporation 
�) 1957 and 1961 by Teletype Corporation. 

All rights reserved. 
Printed in U.S.A. Page 1 



SECTION 573-130-800 

Page 2 

/151723 
r/ 2669 � 
'?'���� -�� ( 

� 158593 

151723 
/ w 2669 

1/ 
� I ..J 

. h 95320 : /91684} supplied wit 
1/ 91683 

(Q4 \ 1'0 158568 �A�
, . • 1516 3�� ��Qi 2191 ;� : s2041 0 �I •. 

158589 :::--TQ._) 
124396 ---cu , �" �, 

v I 
', �� . -..........!.151678 

' � : 
I " ., 7

48
0

5 -u I 
2669-W I 

@ /I 
101633 I 

7002 . ·. � 
• -

- 'io1, -� 1151113 
-

: � _, 

w�l51678 I 

I 
I 
I 
I 

ele;-

151632 
I w 219 1 

,!/ 8 :\ __ j 101783 � 158565 

158562� 

158564 -!..... c::J� ���,
5 I � • 

,). I � I �  
2669_ .. ., 

158567� 

_, _____ 158563 
I I " 

-I 
I 

158592 l 
7002----@@ 

r .. ��. :• A 157215 -CJ 2191�/� 
151631/ 

% 
I 

151631 / '!§! 
I 

21 91 �/': '@�0 : I � I 

7002 . / @ I 
158592 /7oo2K�@ : '- I "" 

151631 
2191�_'"' I 

158579 -c::::��:::, 
151412'�-�� 

! 151416 

151411 

111017 

@ 
/�--.............151693 2191 

� - 1511 13 
1 •• ,r--..) 

s ers used I' fwo wah 
y 1 \ 

on front posh. � 71266 
\ 

Ref. I:,S:l72 • ,  ---"' 
2669 
112626 

I 58573 

., 

"'-',< 
�;0.� 

FIGURE 1. MOUNTING BAS E COMPONENTS 

-·�.·. �·:, 

-·�) 

') 

').·• 4 

,) 

.... ·.� J 



( 

( 

f 

( 

( 

( 

l 

CD98726 
w?61085 
@ w _ji)98726 � '__g)61085 

CD158601 <===_�I I CD158586 · �  � � CD155752 I <D158586 
I I I 11 07 43 --------------- ..:3 1 v � 152893 --------J1 .. - : . - -� 98726 -c-. _ _ � ®"'' 0 �/i 61085 �� 

<D158601 

ISS 2, SECTION 573-130-800 

CD 
/

158610 

CD158619 
I 

h:L 

152893 

�,@©J�· 153817 
. 

: \ �0649 "'� 

"'-, J 91683 _ _J, '��� 

0P 

Ll60370 

I 
� 158620 

110743 
<D 158500 Cable Assembly 

FIGURE 2. BASE, SUB-BASE AND CABLES 

Page 3 



SECTION 573-130-800 

151630-v 
I 

�--� ' 2191-� ('� 
ep�--- - :�:l �""'�� � \9012 "- 131228 

160428 125170 
FIGURE 3. MO TOR C ONTROL RELAY 

Distributor Shaft Hub 

""' 
,::;i��\. \(\', ) :i 
·�·-:;,-:_� 

151632 

(�� 2191 151631 
158555 CD 156807 

""" 

151694 /2191 158570 
_(-_.f\ w/ 2191 !�125015 158569 �- \ \Jl 

®/ ® / --� 
1 I ��\ --
I l -� 
' ----� I ---� 2191 
I I ,� ----

�-- ' A \ : �\ I � I �l I "- 1 ,/h� \ I I -"" 158571 1 I _ - (\) "'-
rr �i L--/ 151722 � 

)56806 

� 
155551 

p�-- � � �2191 158788 
PINION-SE E CHART Wt' 

" , --- M)l 
� ""'  � 156805 151692 

SET NO. 158606 161290 156658 
U NI T  CODE 7.00 7.00 7.42 

OPM 390 635 368 
WPM 65 106 60 

GEAR 158594 161288 156626 
PINION 158595 161287 156627 

BAUD 45.5 74.2 45.5 

GE AR CH A R T  

156728 
7.42 
460 
75 

156726 
156725 
56.88 

156659 
7.42111.0 

600 
100 

156628 
156629 

74.2 1 no 

161358 161359 
7-42 7.00 
404 428 
67 71 

161351 161353 
161352 161354 
50.0 50.0 

/� 

CD 156808 151631 
219�� 

'_@&\ _, -�t-r(\ � \ 'U "' I --W c:i:fJ 
�-"" I I 

IJ 

GEAR-SEE CHART 

194353 194348 
7.50 7.50 364 600 60 100 
194351 194350 
194352 194349 
45.5 75.0 

I 

CD Early design 

FIGURE 4. I N TERME DIA TE GE A R  MECHAN I SM A ND GEAR S E TS 

Page 4 

) 

�) 

") 

) 

) <: 

· u -� �I 

.j 



( 

( 

( 

( 

( 

( 

( 

Q) 155752 

� 

ij 
. 

' 
I 

� 
Q) 158601 

320410__...----� 
171952 � 
171972v 

76249-g 
2191 �--@ 
1250ll-® 

173401 

� 

173405 

� 

I 
I 
! 
I 
I 

2191--@ 

76249--& 

ISS 2, SECTION 573-130-800 

171952 
171972 

v

41
C 

1�71952 4171972 

�320410 

I '171952 

Supplied w/173402 

L171972 r----- J 

173402 

Q) 173403 Cable Assembly 

FIGURE 5. SIGNAL LINE FILTER AND CABLE 

Page 5 



SECTION 573-130-800 

Page 6 

151631"'-
ro 2191""-! 

172825- I 0b 

I 
I 

IIJ! 
J.>' 

1 � . . . · r -� 
172838 

�631--<Jl,) i 2191 
.I 2191 1iJ 172852 r:· �/151630 

7002--� -.......® \ 
2191- , 9176� m Clr , 

&} 

151631-� ([ : i • � J@ 
: .(}1-

,'--...91768 
151630 � �---�- "'"' ' @ -...... 

-.:r . I --- ......_ 2191 
2191 : 

,172825 & ___ 151630 

172853 � I �=-�� ---172823 
-� 1 � ��o � 

�·� · -• ..,_ ®,.......- 125170 
- � � b 

�" !g I � - · 1 
� ��

=sY _ --� 
. -� 

� ��7� 76� 't@ 
110126-�""� 

151631-f /'12191 ���=== " 
172825......_ ®'I� I ffi m-:-@l '151630 � 

3438- \ @ � ®>-3 - ��-® � 598 

�
....;98�� � 

,_151631 

3725 � �-2191 

. I " "' �-172853 
• 

I 

I 

� �  �72826 I �g � 172827 

FIGURE 6. 

172828 

I 
®-7002 
�-2191 
�-151631 

LOWER BAS E COMPONENTS 

0/172824 

�, ( 
' , 

''l 

') 

) 

.) 

.,J 

{J 



( 

(' 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-130-800 

r.../3598 
""" 2254 
' 75750 ......... � 

',�-1 /_�-@) ® � 
_75750- @§ � -

77902 

779o2 
2254, I� 0 � -...::: 160386 

� '-'160386 172850 
'' ® <DI55754-

' 
I 

172832 
� 

151630-� 
2191_®, 

""- ® ® �-:: I , , 

r.... -....._, IIL!:5JL� �;-

SUPPLIED 

1 , 
�-__:::::..·/' 

W/172849 1 
LIYI� �� __.. 

15 
.... 72847 • ' ' - -

• 

1630-� '-- , 1 �--;,·-� ,�.. 

41668 _..........., 

,,_ .. � 
' , 

153819---· 

7002 /(0}J: '' 
', 

: 

" i':;;.1 

' �� 
<::� D 

, �� -

® \ '- � 

' ' , ' - I ·-<D 161595 

172848 �'-
�.,� _ '!-

I 

15163o 
I � 

- . ! 

� 
172849 =' 

• 
� 

,ffcii� _j 155954/ > 17284<1 .. 

"' 17155' 

-<!> SUPPLIED / 

® 
®98726 \ 

I 
W/172849 

70073 
® 

153819 \ 

""" I 

151722 ' ID 

., 

) 164117 
"' ' "C _\;-- . _ -" .o 

�10
��1�::! _,Mot C 

151632-(1") 
0;� � ��:::-

��: - ;�� �: 

,- c< m mdl• 2191 0 
•' ·' :\1 4 

' 

� -,:i ·� 

-"�' • - -1 "'" .,.7- � � : . , 

'" " 

' 

. ' ' 

\ �-129654 : '"" r-151630 ' G I ,_ 15163 ' 
<D 171555 

312537 

: 
·. @..-2191 � � . , lif-2191 

1 : 

'-
�I 

- 1 
' 

I 

. 

- - '- ' 

--� 
' 

,.--' 173974 ' 

- -
-

- � 

, . '= ' / • 

' " 

I 
lf ' , 

172841/ 1 

L '0 ® 

116783 � - l5344\ "--2669 • • 
y-

-

: 
,__..151632 

o"--""""'' 

Q) 105279 I ' 2669
l 

' 

', 1 

..-- " "  

..,. 15;441 ' ' 
'', 

... - 151610 

I ' 

' ) 

T 

2669 * ,_.

' "' 
• 

I 1 

<> 

152441- n (!) ® 
I I 

l!l� 151723 

- y I �
I 

@-2669 

SUPPLIE D 
{jJ '0 J SUPPLIED • 

W/105279 c • 1 
' • W/116783 

-" - • , 
1 __..---172835 

•
• , • • • � 

' I 

'"'""' - -
I 

172837/: /"' 

· o::: : --- -- ·; 

' 129919 t;l - -. -

' 151659--- · 

' 
-- - - -

' 2191-

� ---

' -

'il 

1
151411- ,, 

lf/111017 i 
�151827: 

_ _ , 1 
l 

"---7 48D5 

I 

: --.2669 

' 

I 

,ChJC\ . 
: 

: 

'(�<;; · :-'·: :__-R ef. D 1stributor M . 

1 

'·· ... ��-:----
--! 

a 1 n Casting 1 

�f� 

� 
i� 

-

I 

•( 
-

-
-- - �-- 1 f-151723: 

Ref Cab' 
.._

---
I @- 2669 1 

: -
- -I 

I 

. �
43

-� 

I 
I 2191-@ 

151630-i 

I 
• lnet Front Plate 

\ : 
I 

7002 2191 
1/51693 � : 

�\ 172839�� 

\ "'"di} 
7002 

�
,, ... 

172852 

� 
2191"-"'-. �·-- v•:: 

:: 

Q) 164116 Cable Assembly 

\9 � -- -- 1J : �·:: :: 

151631 -�1
�& � l.::JJ __ :; 

,151630 

FIGURE 7. U P PER BASE COM PONENTS 

® 178956 Modification Kit used for 
early design 5 to 8 level conversion. 
(also includes 164116 cable assembly) 

Page 7 



SECTION 573-130-800 

Page 8 

GEAR - SEE CHART 
ON PAGE 4 2191 

" I� \ fiillll �, -1:� 151631 I 
_..) 

I 
I 

�� �// 1'1 �--_._::// / 
"----156806 

I 
1 /156805 

�� ION- SEE CHART ($P- � PAGE4 -- C)- � � 
-- --

______ , I 
I 
I 
I 
I 

I 
I 
L-

REF. DISTRIBUTOR SHAFT G'/� 
.----_\ _ _____ _ ., , I o . ' e9 
�' .--� � ) �� ..... � \ 

7048 

163014 (48 T) 

@�2449 

178779 (60 ,;}:;:"� J<JJ ®�71858 

<JJ 

"'
" " w--

-1 " '" "':;:;:;� 0 �0 

163013 (24 T) I 
178778 (20 T)J-1 

I 
I 

172846 
: 

""' : 
�_�.J 

- - --------__ , I 
I : r-® �-

151722 

: f/;j"' I 

I 

. � .. ·· . • • � 
�191 

� 158788 

(j) Early Design used with 
fiber gears only. 

®Used with 163013 Pinion 
@Used with 178778 Pinion 

FIGUR E 8, IN T ERMEDI A TE GEA R HO USING 

-�� 
) 

'')· . .  ( 

·-. -.).·· 

,) 

___ ) 
*� 



( 

( 

( 

( 

( 

( 

( 

Jj) 
, 

____ 153442 @ 
161544� 1--------2669 

f-161542 

ct-2669 
f-104124 ®-2449 

f-151723 l!f- 2669 
: ''-<112626 
I @ I 161547 -�· �@) � 2669 
I U 
I - � 161546-L.@ I 
lU I ' I 

:-,,J ® 

--4 156656 
320418// � \ j!j� / 156758 iff r]· -� 153442 

\ 151412 
. 

151416 L _ o;-.2669 

<��:���t�c� 
���-�� ��- : 156758/1-·-----

\.. '2191 '\.. 151411 
151630 151335 

�',,, '11 �1 ....7002 

ISS 2, SECTION 573-130-800 

� 
�91683 

153442- g �2669 L , , ,DDI �91684 
�/� �121244 SUPPL!�E WITH 

15172{®
.
/

. 
� �� 107393�, f-151723 

34432� - . 
320418-� 155753___/ I 'f-2669 

·-::;c� "\ 161�393 .....--....--a 
CD \ 161548 �, 

Ref. 161556 (f) 

'-151722 @ r� --2191 
�-161572 

I 

v-161568 
�-2669 

,_ 153442 
®- 2669 ®:;:_34432 

@ 
Ref. 

� �:j 121246 
-- -�-j 

161557/'--® 

-
�-� 121243 

161539 �­®- 34432 
�-2669 

-128836 
151722 -W 

-r- @- 3598 2191 -/� 
.. ,,,-2191 ;i 

... ,; ', � ............... : 
45026 ',� 161595�� ' 

15165r e-.�21 r161557 
<:?� �-"-"' --1 � ..... , �-

� '-, 161572 t...J 

', I 3598 
�k 3598 

', I \ 

'!-
', 2191 

\11);-- 2191 
',;"@ ',183111�.· � 

',,_ � _,): u.;___..r--319007 
�b� ------161556 ''€1-153819 

I 1 @-70073 
�'115253 �-2191 dl-151722 

, " @ 

.,._ 3598 

� 

@--2191 
"' � 

' 
I 
I 
I 

162212-eJ 
151632--£ 217366 

CD151414 ��/ _.......--<s ;J../ �u;:l£".--CD155753 - -�161541 

,r-125011 
®@_-110743 

�--152893 Q)� �-161552 

�1-� 14� 

� ���- " �-CD 155753 -��--? _ - ��'" '\ y --' ·' �320410 CD151414 � CD155753 

FIGURE 9. BASE - MULTiptE MOUNTED UNIT 

CD161541 Cable Assembl) 

P�..1�1t? 9 



SECTION 573-130-800 

j@ ����� -SEE CHART 
• 11 

4� ,�� Cf<.:l_ REF 

1""""--..�I?P�B .. MOTO R SHAf'T 

� 156805 -

® GEAR-SEE CHA 
ON FIG.11 

RT/ <D17tl9 

151659-

© GEAR-SEE 

� 
CHART V 

2191-! 
• 161564 

r ON FIG. 11 f5 

150432�- .. ,� � I@� �1�3J. 

2191\ ,tl 
'�,� • 

\------ 1 
' 

- - 1> \\ 
·'& i!> 

112 

� ®- ,f!J " • ' 161570 I 1164 

153839� r--- & : :
11 

1 161563 ' � /' 
1 ® 1 59341 

I j ,, 

l 
·-' 

I @) 
®159341 -@\· 1"1\ •: v c 

® 163765 

-1 
I 
I 
I 
I 
I 
I 

I 
I 

I 
I 

I 
©} I 

-_:�I 1 
I 
I _j 

I 

I ;.) 

I 

I " � 

® 
1 

I 
. 

112864 1 

I 

151658® I I 

I -

\ 
_j 

·-1� 

�-®-®-€)- w-151659 11142 2191 
150432 \7 I 

® I \ 
2191 ®111427 

�--
w 

© GEAR-SEE CHA 

I 151659_/ .. ;150432 I ON F I G.11 RT 

I 2191�� �, (�-- --

L -� ®_:-�-\�i��v:::.. , :,,, 
153537j 1 J 61563 

0162094 

2191� - ® a� .. (§;)®@ �� ll51346 (Fil) /®r@ . jl 5J632 (Hex) 

153537 -9'?'@ -�- J \ 
-- -- \, ""' 161570 

16 1563 © GEAR-SEECHART 
ON FIG. 11 

161514-� 
�.....____161513 
Early Design 

85471 
0151634

� 
w 

0 317358 � lJ 
0 162094 � ..., ��\ @ 

0� :BJ•• I""-( /i -- - ; I 
2669 

� I -� j 

� ... ��� 0 3172 17� - ---... 
•' � � ... -- -0 7002 

@- � -- " er'\ g)2191 e,p&® 0161508 
0151631 _j \.@2191 

0151442 @Early Design Shaft 
(j) 198089 Modi fie at ion Kit 

to provide shaft w/bearings. 
0 161559 Plate As sembly­

Floating End. 
0 161567 Plate Assembly­

Fixed Head. 

F IGUR E 1 0. D RIVIN G SHAFT MECHANISM - MULTIPLE MO UNTED UNIT 

Page 10 

') 

�,, 

') 

····). ; .;f 

,,,) 

}F')� ��# 

-� 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-130-800 

NO N-VARIABLE SPEED GEAR ARRANGE MENTS - FOR 6 0  CYCLE MO T ORS 

Unit Code 7.00 7.42 

Baud 45.5 50.0 75.0 45.5 56.88 74.2 50.0 

OPM -WPM 390 - 65 428 - 71 643 - 107 368 - 60 460 - 75 600 - 100 404 - 67 

Mot or Gear Set: 173592: 179212: 173589: 162035: 162038: 162041: 176155 
® Pinion 173594-39T 179213-40T 173591-45T 162036-27T 162039-241 162042-30T 176157 - 33T 

@ Gear 173593-lSOT 179214-168T 173590-126T 162037-132T 162040-94T 162043-90T 176156 - 147T 

Associat ed Gears: 
© Cross - Shaft Gear 162033-48T 162033-48T 162033-48T 162033-48T 162033-48T 162033-48T 162033 - 48T 
@ TD Gear 162034-96T , _ 162034-96T 162034-96T 162034-96T 162034-96T 162034-96T 162034 - 96T 

VARIABLE SPEED GEAR ARRANGE MENTS- FOR 6 0  CYCLE MOTORS 

Unit C ode 7.00 

Baud 45.5 74.2 45.5 

OPM -WPM 390 - 65 636 - 106 368 - 60 

Motor Gear Set: 172776: 172776: 172776: 
® Pinion 172778-26T 172778-26T 172778-26T 

@ Gear 172777-104T 172777-1 04T 172777-1 04T 

Gear Set: 178369: 178366: 172767: 

© Cros s - Shaft Gear 179060-52T 178367-36T 172768-36T 

"--@ TD Gear 179061-120T 178368-116T 
__:_ ---------

172769-88T 

VARIABLE SPEED GEAR ARRANGE MENTS- FOR 6 0  CYCLE MOTORS 

Unit Code 7.42-7.50 7.50 

Baud 74.2 - 75.0 45.5 50.0 

OPM -WPM 600 - 100 364 - 65 400 - 66 

Motor Gear Set: 172776: 172776: 172776: 
@ Pinion 172778-26T 172778-26T 172778-26T 

@ Gear 172777-1 04T 172777-104T 172777-1 04T 

Gear Sets: 172773: 178821: 178824: 

© Cross - Shaft Gear 172774-52T 178819-40T 178822-40T 

(B) TD Gear 172775-78T 178820-99T 178823-90T 

VARIABLE SPEED GEAR ARRANGE MENTS - FOR 5 0  CYCLE MOTORS 

Unit Code 7.42 

Baud 45.5 50.0 56.88 74.2 

OPM WPM 368 - 60 404 - 67 460 - 75 600 - 100 

Motor Gear Set: 172776: 172776: 172776: 172776: 

� Pinion 172778-26T 172778-26T 172778-26T 172778-26T 

Gec.r 1 72777-1 04T 172777-1 04T 172777-1 04T 172777-1 04T 

Gear Sets: 308224: 308227: 308230: 308233: -�· Cross - Shaft Gear 308222 - 52T 308225 - 62T 308228 - 65T 308231 - 72T 

TD Gear 308223 - 1 06T 308226 - 115T 308229 - 1 06 T 308232 - 90T 

7.42 

56.88 

460 - 75 

172776: 
172778-26T 
172777-1 04T 

172770: 
172771-48T 

172772-94T 

7.50 

75.0 

600 - 100 

172776: 
172778-26T 
172777-104T 

310605: 
310606 -64T 

310607 -SOT 

FIGURE 1 1. GEAR CHART - MULTIPLE MOUNTED UNIT 

50.0 I 

404 - 67 

172776: 
172778-26T 
1 72777-1 04T 

174487: 
174488-44T 
174489-98T 

Page 11 

I 

i 



SECTION 573-130-800 

r:;;i?,_� 

I 
® 158649 

Page 12 

_ill156779 

�,, 0) �158516 

'�_g) 158517 

'�.@.156779 

�@

s
422 

� 
--------

�162421 "* (1-5/8" x 5/8" Card Holder) 
--c:D®L176292** (2-7 /8" x 2-3/8" Card Holder) 

� � 
c-----

**Refer to page 1 for finish suffix 
CD 176294** Modification Kit to provide 

Card Holder 
®Part of 162421** and 176292** 
0) 162425** P late Assembly 
0161553** Cover Assembly 
® 178183** Cover assembly 

FIGURE 1 2. C OVER - MULTIPLE MOUNTED UNIT 

') 

') 

, .,) ... 
, . 

;' 

) 

.'')''· .. ,, .,.;fi• 

'� 
'i:�J/1 

·�) 



ISS 2, SECTION 573-130-800 

( 
NUMERICAL INDEX 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 1223 Screw, 10-32 x 1/2 Fil 9 110743 Lockwasher 3, 9 151632 Screw, 6-40 x 3/8 Hex 

2191 Lockwasher 2,4,5,6,7,8,9, 111017 Screw, 6-40 x 5/16 Fil 2,4,7,8,9,10 

10,12 2,7,9 151634 Bearing, Ball 10 

2254 Washer, Flat 7 111345 Bolt 12 151639 Washer, Flat 10 

2449 Lockwasher 7,8,9 111346 Spring, Compression 12 151657 Screw, 6-40 x 1/4 Fil 9 

2669 Lockwasher 2,7,9,10 111427 Washer, Flat 10 151658 Screw, 6-40 x 5/16 Fil 10 

3438 Washer, Flat 6 112626 Nut, 10-32 Hex 2,9 151659 Screw, 6-40 x 1/2 Fil 

3598 Nut, 6-40 Hex 6,7,9,12 112864 Spacer, .173" Thk 10 7,10 

( 
3599 Nut, 4-40 Hex 12 114466 Connector, 3 Pt 151678 Screw, 1/4-32 Pilot 2 

3606 Nut, 6-40 Hex 12 Receptacle 7 151692 Screw, 6-40 x 3/16 Fil 4 

7002 Washer, Flat 2,6,7,9,10, 114467 Connector, 3 Pt Plug 7 151693 Screw, 6-40 x 9/16 Fil 

12 115253 Spring, Flat 9 2,7 

7048 Screw, 10-32 Shoulder 8 116783 Holder, Fuse 7 151694 Screw, 6-40 x 11/32 Fil 4 

34432 Washer, Flat 9 117366 Jumper, 8-1/2" Green 9 151722 Screw, 6-40 x 3/16 Hex 

41668 Screw, 3-48 Shoulder 7 121242 Clamp, 1/8 ID Cable 9 4,7,8,9,10 

44048 Washer, Flat 6 121243 Clamp, 3/16 ID Cable 9 151723 Screw, 10-32 x 3/8 Hex 

45026 Screw, 3-48 Shoulder 9 121244 Clamp, 1/4 ID Cable 9 2,7,9 

49056 Screw, 10-32 x 7/8 Hex 9 121246 Clamp, 3/8 ID Cable 9 151827 Strap, Terminal 7 

61085 Lockwasher 3 121248 Clamp, 1/2 ID Cable 9 151880 Nut, 4-40 Hex 3 

70073 Nut, 3-48 Hex 7, 9 121250 Clamp, 3/4 ID Cable 9 152441 Washer, F1at 7 

71266 Washer, Flat 2 124396 Switch Assembly 2 152893 Screw, 4-40 x 1/4 Hex 

( 
71858 Washer, Flat 8 125011 Washer, Flat 3,5,9 3,9 

74100 Washer, Leather 6 125015 Washer, Flat 4,7 153441 Screw, 10-32 x 7/16 Hex 7 

74805 Screw, 10-32 x 3/4 Hex 125170 Screw, 8-32 x 5/16 Fil 153442 Screw, 10-32 x 1/2 Hex 9 

2,7 4,6 153537 Screw, 6-40 x 9/32 Hex 10 

75750 Washer, Insulating 7 125224 Nut, 1/4-32 Hex 9 153817 Screw, 4-40 x 3/8 Hex 3 

76099 Washer, Flat 12 128836 Nut, 10-32 Hex 9 153819 Lockwasher 7, 9 

76249 Screw, 6-40 x 1/8 Fil 5 129654 Post 7 153839 Screw, 6-40 x 5/8 Hex 10 

76461 Washer, Flat 6 129919 Fuse, SL-BL 4 AMP 7 155551 Clamp, Bearing 4 

77902 Screw, 6-40 x 2-3/8 RD 7 131228 Washer, Insulating 4 155751 Sleeve, ID 1" Lg 

79012 Insulator 4 150432 Washer, Flat 10 Insulating 4,5 

85471 Screw, 10-32 x 1 Hex 10 150802 Clamp 10 155752 Sleeve, 5/64 x ID x 1/2" 

85976 Washer, Flat 12 150949 Plate, Identification 9 Lg Insulating 3,5 

91683 Nut, 15/32-32 Hex 2,3,9 150950 Plate, Code 9 155753 Sleeve, 1/8 ID x 1/2" 

91684 Nut, 15/32-32 Ring 2,9 151113 Strip, Mounting 2 Lg Insulating 9 

( 
91768 Jumper, 3- l /2" Black 151152 Screw, 4-40 x 3/16 Hex 3 155754 Sleeve, 1/16 ID x 1/2" 

2,6 151335 Stud 9 Lg Insulating 7 

95320 Switch, SP-ST Toggle 2 151346 Screw, 6-40 x 3/8 Fil 10 155954 Switch, Sensitive 7 

98725 Screw, 6-40 x 3/8 Flat 6 151411 Block, Terminal 2,7,9 156334 Stud 9 

98726 Screw, 3-48 x 1/4 Fil 3,7 151412 Insulator, Terminal Block 156626 Gear, 88T 4 

100732 Spring, Clip 6 2,7,9 156627 Pinion, 18T 4 

100832 Screw, No.O x 3/16 Drive 151414 Switch, Sensitive 9 156628 Gear, 72T 4 

9 151416 Nut, 6-40 Hex 2,7,9 156629 Pinion, 24T 4 

( 
101633 Washer, Flat 2 151442 Screw, 6-40 x 1/2 Hex 10 156656 Jumper, 2-3/4" Black 9 

101783 Washer, Flat 2 151606 Screw, 10-32 x 1/4 Hex 2 156658 Gear Set, 60 WPM 4 

104124 Screw, 1/4-32 x 11/32 Hex 151610 Washer, Flat 7 156659 Gearset, 100 WPM 4 

9 151630 Screw, 6-40 x 1/4 Hex 156725 Pinion, 24T 4 

105279 Switch SP-DT Toggle 7 2,4,6,7,9 156726 Gear, 94T 4 

� 
106047 Screw, 1/4-32 x 1/2 Hex 7 151631 Screw, 6-40 x 5/16 Hex 156728 Gearset, 7 5 WPM 4 

107393 Switch, SP-ST Toggle 9 2,4,6,7,8,10 156740 Screw, 6-40 x 7/32 Hex 9 

110126 Lockwasher 6 156758 Bracket 9 

Page 13 



SECTION 573-130-800 

NUMERICAL INDEX (Continued) � ' ,,, ' ''"
l 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

156769 Plate, Teletype 161288 Gear, 68T 4 162081 Stud 9 ') 

Identification 9 161290 Gearset, 106 WPM 4 162083** Cover 12 

156779 Plunger 12 161301 Post 8 162091. Plate, Spacing 12 

156805 Retainer 4,8,10 161351 Gear, 49T 4 162094 Plate, Bearing Mounting 

156806 Post 4,8,10 161352 Pinion, 11 T 4 10 

156807 Disc 4,8 161353 Gear, 63T 4 162212 Bumper 9 

156808 Disc 4,8 161354 Pinion, 15T 4 162421 ** Panel, Cover 12 

157215 Mount, Vibration 2 161358 Gearset, 67 WPM 4 162422 Strip, Cover 12 

158500 Cable Assembly 3 161359 Gearset, 71 WPM 4 162423 Strip, Cover 12 
") 158515 Bracket 12 161508 Bar, Mounting Plate 10 162424 Plate, Spring 12 

158516 Rod 12 161513 Clamp 10 162425** Plate Assembly 12 

158517 Spring, Compression 12 161514 Plate 10 162429** Cover 12 

158555 Gear, 40T 4 161539 Base 9 163013 Pinion, 24T 8 

158562 Rail, Left 2 161541 Cable Assembly 9 163014 Gear, 48T 8 

158563 Rail, Right 2 161542 Post 9 163765 Ring, Retaining 10 

158564 Plate, Center Mounting 2 161543 Bar 9 164116 Cable Assembly 7 

158565 Plate, Rear Mounting 2 161544 Bar 9 164117 Bracket 7 

158567 Plate 2 161545 Bar 9 171554 Connector, 50 Pt Plug 7 

158568 Bracket 2 161546 Mount, Vibration 9 171555 Connector, 16 Pt Plug 7 

158569 Housing, Bearing 4 161547 Plate, Vibration 171952 Connector, Green 

158570 Shaft w/Bearing 4 Mounting 9 Shielding 5 

158571 Gear, 20T 4 161548 Bracket, Switch 9 171972 Connector, Green 

) 158573 Stud 2 161549 Cable Assembly 9 Insulated 5 d 

158575 Base 3 161552 Screw, 10-32 SPL 9 172767 Gearset, 60 WPM 11 

158579 Plate, Terminal 2 161553** Cover 12 172768 Gear, 36T ll 

158586 Basket 3 161556 Bracket, Connector 9 172769 Gear, 88T 11 

158589 Clamp, Cable 2 161557 Bracket, Switch 9 172770 Gearset, 7 5 WPM 11 

158592 Bracket, Guide 2 161558 Shaft 10 172771 Gear, 48T 11 

158593 Guard, Gear 2 161559 Plate Assembly 10 172772 Gear, 94T 11 

158594 Gear, 60T 4 161563 Hub 10 172773 Gearset, 7 5 WPM 11 

158595 Pinion, 13T 4 161564 Spacer, .1 72" Thk lO 172774 Gear, 52T 11 

158601 Connector, 14Pt Plug 3,5 161567 Plate Assembly 10 172775 Gear, 7T 11 

158606 Gearset, 65WPM 4 161568 Stud, Locating 9 172776 Gearset, 65-75-100 WPM 

158610 Cable 3 161569 Plate 9 ll 

158611 Cable w/Terminals 3,5 161570 Plate, 6-40 Nut 10 172777 Gear, 104T ll 

.) 

158619 Connector, 24 Pt Plug 3,5 161571 Plate, Oil 9 172778 Pinion, 26T 11 

158620 Connector, 24 Pt 161572 Plate, Locating 9 172823 Base 6 

Receptacle 3 161595 Connector, 36 Pt 172824 Foot, Rubber 6 

l'JWA9 Screw, 4-40 Thumb 12 Receptacle 7,9 172825 Bracket 6 

1 'io"/88 Clamp, Bearinq 4,8 162033 Gear, 48T ll 172826 Plate 6 

1592'07 Retainer, Pinion 8 162034 Gear, 96T ll 172827 Plate, Nut 6 

159341 Bearing, Ball 10 162035 Gearset, 60 WPM 11 172828 Plate 6 

160370 Switch, NC Pushbutton 3 162036 Pinion, 27T 11 172829 Bracket, Left 6 

160386 Resistor, 1,000 OHM 7 162037 Gear, 132T ll 172830 Bracket, Right 6 

) 160426 Relay 4 162038 Gearset, 75 WPM ll 172832 Rail, Left 7 �'V 

160427 Cable w/Terminals 4 162039 Pinion, 24T 11 172834 Rail, Right 7 

160428 Bracket 4 162040 Gear, 96T ll 172835 Plate, Rear 7 

160649 Washer, Flat 3 162041 Gearset, 100 WPM 11 172836 Plate, Front 7 

160945 Guard 3 162042 Pinion, 30T 11 172837 Bracket, Switch 7 
-� 160946 Base Assembly, Sub 3 162043 Gear, 90T 11 172838 Bracket 6,7 

161287 Pinion, 24T 4 162080 Stud 9 172839 Plate, Adapter 7 

**Refer to page 1 for finish suffix 

Page 14 



( 
Part Description and 

Number Page Number 

( 172840 Bracket, Connector 7 

172841 Bracket 7 

172842 Plate 7 

172843 Post 7 

172845 Bracket, Bearing 8 

172846 Shaft w/Bearings 8 

172847 Bracket, Switch 7 

172848 Insulator, .031" Thk 7 

( 
172849 Switch, Actuator 7 

172850 Bracket 7 

172852 Isolator, Rubber 6,7 

172853 Plate, Nut 6 

172869 Plate, Nut 7 

173401 Plate, Terminal 5 

173402 Filter 5 

173403 Cable Assembly 5 

173405 Filter, R.F. 5 

173589 Gearset, 107 WPM 11 

173590 Gear, 126T 11 

173591 Pinion, 45T 11 

173592 Gearset, 65 WPM ll 

( 
173593 Gear, 180T ll 

173594 Pinion, 39T 11 

173974 Screw, 10-32 x 5/16 

Hex 7 

174487 Gearset, 67 WPM ll 

174488 Gear, 44T 11 

174489 Gear, 98T 11 

176155 Gearset, 6 7 WPM ll 

( 

� 

( 

( 

NUMERICAL INDEX (Continued) 

Part Description and 

Number Page Number 

176156 Gear, 147T ll 

176157 Pinion, 33T 11 

176292** Panel, Cover 12 

176294** Modification Kit 12 

176419 Ring, Retaining 10 

178183** Cover Assembly Base 12 

178366 Gearset, 106 WPM ll 

178367 Gear, 82T 11 

178368 Gear, ll6T ll 

178369 Gearset, 65 WPM 11 

178778 Pinion, 20T 8 

178779 Gear, 60T 8 

178819 Gear, 40T 11 

178820 Gear, 99T ll 

178821 Gearset 11 

178822 Gear, 40T 11 

178823 Gear, 90T 11 

178824 Gearset 11 

178956 Modification Kit 7 

179060 Gear, 52T ll 

179061 Gear, 120T ll 

179212 Gearset, 71 WPM ll 

179213 Pinion, 40T 11 

179214 Gear, 168T ll 

183111 Label 9 

194348 Gearset, 100 WPM 4 

194349 Pinion, 52T 4 

194350 Gear, 104T 4 

194351 Gear, l04T 4 

ISS 2, SECTION 573-130-800 

Part Description and 

Number Page Number 

194352 Pinion, 17T 4 

194353 Gearset, 60 WPM 4 

198077 Shaft w/Bearing 10 

198089 Modification Kit 10 

308222 Gear, 52T 11 

308223 Gear, 106T ll 

308224 Gearset, 60 WPM 11 

308225 Gear, 62T 11 

308226 Gear, ll5T ll 

308227 Gearset, 6 7 WPM 11 

308228 Gear, 65T 11 

308229 Gear, 106T ll 

308230 Gearset, 75 WPM ll 

308231 Gear, 72T ll 

308232 Gear, 90T 11 

308233 Gearset, 100 WPM ll 

310605 Gearset, 100 WPM ll 

310606 Gear, 64T 11 

310607 Gear, BOT 11 

312537 Guard, Gear 7 

317217 Clamp 10 

317358 Plate 10 

319007 Insulator 9 

320410 Terminal, Spade Type 

2,3,4,5,7,9 

320418 Terminal, Ring Type 

2,3,5,9 

320420 Terminal, Ring Type 9 

320422 Terminal, Ring Type 7 

**Refer to page 1 for finish suffix 

Page 15 

15 Pages 




